
www.cmtrailerparts.co.nz  03 308 9918

SPA
R

E PA
R

TS

1750 – 2000 – 2500 – 3500KG 
TWO-PIECE SOLID ROTOR

ITEM DESCRIPTION 1750KG 2000KG 2500KG 3500KG

1 Axle Single Mount TE192217 TE192218 — —

Axle  Twin Mount TE192217-D — TE192219 TE1902220

2 Rotor TE192239 TE192239 TE192239 TE192239

3 Seal TE190145 TE190147 — TE190151

4 Bearing Assembly Inner
TE190189-23
L68149/10

TE190189-25
25877/21

TE190189-13
30308

TE190189-16
30210

5 Hub TE192231 TE192232 TE192233 TE192234

6 Bearing Assembly Outer
"TE190189-22
LM12749/10

TE190189-09
30205

TE190189-12
30206

TE190189-24
LM29749/10

7 Slotted Nut TE190178 TE190178 TE190180 TE190182

8 Washer TE190190-08 TE190190-08 TE190190-10 TE190190-1 1

9 Split Pin M4X32 M4X32 M4X63 M5X63

10 Dust Cap TE190161 TE190164 TE190168 TE190171

* Please advise stud pattern required.

1 3 4 5 6 7 8 9 102


